THE METROPOLITAN WATER DISTRICT
OF SOUTHERN CALIFORNIA

Regional Recycled Water Program

Conceptual Planning Studies Report

Report No. 1618

February 21, 2019







TABLE OF CONTENTS

1.0

2.0

3.0

4.0

EXECUNVE SUMMAIY ...t e e e e e e e e e e e e e s e e e e 1-1
1.1 Program CONCEPT ..uviiiicieee ettt e et e e et e e e e saaa e e e eenes 1-2
1.2 Program Implementation and Cost Estimate.......ccceeeeceiiiciiiecccieee 1-4
1.3 Advanced Water Treatment PlaNt ... 1-15
1.4 CONVEYANCE SYSTEM ..t e e 1-17
1.5 Groundwater MOAEIING ... ..oii i e e 1-17
1.6 Environmental PIANNING ...oovieiciieeceeeeeee et e 1-20
1.7 Technology Acceptance and Permitiing.....ccccccveeecieeeecieecieeecee e 1-21
1.8 Findings and RecommeNdAiONS .....cc.veeeeieieeiieeeiee e 1-21
[...]
4. Lower initial capital and O&M costs reducing the initial impact on Metropolitan’s overall cost
increases.

5. Unit costs of production that are nearly equivalent to the unit cost estimates for the full-scale
program.

Proposed Implementation Strategy (Backbone System)

Through the analysis described above, a proposed implementation strategy emerged. The proposed
approach provides: (1) an AWT plant sized to meet near-term existing and planned future demands, (2) a
pipeline sized to accommodate both existing and potential future uses, and (3) the flexibility to adapt the
initial system for DPR once applicable regulations are established. Any DPR option would supplement
the initial IPR program, not replace it. The strategy represents a modification to Alternative B (North
First) and provides treatment for up to 100 mgd of purified water conveyed from the AWT plant in
Carson to the Santa Fe Spreading Grounds through a pipeline appropriately sized for up to 150 mgd (the
full program capacity). This reconfigured version of Alternative B has been characterized as the
“backbone conveyance system” (Backbone System). Although the Backbone System serves the refinery
demands adjacent to the JWPCP, it does not include the pipeline and injections wells needed for future
West Coast Basin replenishment demands.

Early Delivery Opportunities

As part of the implementation strategy, it is recommended that opportunities to make early deliveries of
purified water be considered during the overall Backbone System development plan. As indicated in the
demand assessment earlier in this chapter, there is potentially 23 mgd of purified water demand within an
8-mile radius of the AWT plant. Documented demands include up to 10 mgd of refinery demands in the
Harbor Area, 4 mgd of replenishment demand in Long Beach, and potentially 9 mgd or more of
replenishment demand in the West Coast Basin. Additionally, there may be opportunities to provide
purified water to industrial demands in the Long Beach Harbor area that have not yet been fully defined
or quantified.

Early deliveries to these potential customers (and others along the pipeline alignment) would provide
operational experience at scale, immediate supply benefits, and some initial water sales for the program.
Further, the modular design of many AWT processes is conducive to progressive expansion of treatment
capacity as the conveyance system is completed.

Regional Recycled Water Program | Conceptual Planning Studies Report Page 1-12



Following the environmental planning process, approximately 10 to 11 years will be needed to complete
the 100-mgd Backbone System, including the construction of approximately 38 miles of pipeline from
Carson to the Santa Fe Spreading Grounds. Early deliveries to customers close to the AWT plant could
potentially begin within 5 to 6 years after completion of the environmental process. The timing and
sequence of the planning, design, and construction of infrastructure to meet these early delivery objectives
would be more fully examined during subsequent CEQA and preliminary design efforts.

Figure 1.6 presents a schematic of the overall proposed Regional Recycled Water Program, including
both IPR and DPR options for the future.

Figure 1.6: Proposed Regional Recycled Water Program

Pump Station(s) ™ & Weymouth WTP
Santa Fe Spreading 1
Grounds /

MWD
Montebello Forebay Yorba Linda
Injection Wells Pump Station Feeder

Rio Hondo Spreading l

Grounds Up to
150-mgd Pipeline
Diemer
AT WTP
West Coast Harbor ~ LongBeach Junction C_80-med Pipeline

. o™ .1 Injection Wells il N

Basin N\ Industrial n Struct F
Injection V Users 7N ructure 1 MWD East
J \ J | ] \ J  OCFeeder #1
Wells %o a \ / ~o
Orange County Spreading
Grounds

Backbone System =—
Additional Basin Options
Future DPR Options

150-mgd AWT &
Pump Station

The groundwater basin options (solid yellow lines) can be implemented at any time after the Backbone
System is completed. The DPR options (dashed yellow) will require further regulatory developments
before the technical requirements and costs can be fully evaluated. The flexibility to provide several
possible pathways to 150 mgd (or even higher flows) is one of the major benefits offered by the proposed
Backbone System.

Table 1.3 presents a summary comparison of the Full Program Alternative A and the different phases of
the Backbone System alternative. For the purposes of this comparison, the second phase of the Backbone
System alternative is assumed to be the IPR pipeline from the junction structure to the Orange County

Regional Recycled Water Program | Conceptual Planning Studies Report Page 1-13



Spreading Grounds, as described in Alternatives A through E. Given the uncertainty of future DPR
requirements at this time, it does not include the cost of any of the future DPR options shown in Figure

1.6.

Table 1.3: Comparison of Full Program and Proposed Two-Phase Program

Proposed Program

. Full Program Phase 1 Phase 2 Complete Program
Performance Metrics
(Alternative A) (Backbone System) (OC IPR Option) (OC IPR Option)
150 100 50 150

AWT Production Capacity (MGD)

Annual Demands (MGD)

Annual Demands (TAFY)

Miles of Conveyance in Phase (miles)
Highest Elevation (ft.)

AWT Production Capacity (MGD)
AWT Production Capacity (TAFY)
Average Yield (MGD)

Average Annual Yield (TAF)

165 110
Capital Cost of Phase ($Million)* $3,080 $2,615

Annual O&M Cost of Phase ($Million)

Complete
All
150
168
62
500
150
168

147

$150
$570
$899
$205
$456
$798

$134

$108

$24

Santa Fe SG
WC, Central, Main
86
96
38
500
100
112

98

$150
$431
$840
$128
$387

$678

$13

Anaheim
Orange County
65
73
24
200
50
56

49

55

S0
$188
$190
$85

$116

$203

$56 $52

$7

Complete
All
150
168
62
500
150
168
147
165

$150
$620
$1,031
$213
$503
$881
$108

$20

s1 $1 s1 $1

® -]
> 7] ) e
F] e |3
5 5|3 ;
c (7} 5 5
= w |2 &
3

2 o

o q

o

o

Total Average Annual Costs ($SMillion) $288 $199 $102 $301
Unit Cost of Yield by Phase ($/AF) $1,752 $1,813 $1,853 $1,826
Avg. MWD Cost Increase of Phase ($/AF)* $170 $117 $60 $177
Construction Duration (Years) 11 10 6 16
12018 Dollars (Revised 03/15/2019)
Assumes a 30 year term and 4.00% per annum interest rate.
3When project is fully operational and based on Metropolitan's 2017/18 Budget of 1.70 MAF.
Regional Recycled Water Program | Conceptual Planning Studies Report Page 1-14



In summary, initial implementation of the proposed first phase Backbone System provides:

1. Significant new replenishment supply conveyed to the largest existing and planned groundwater
recharge demands.

2. Unit production costs are competitive with the overall program (3% higher than full program
implementation).

3. Lower initial impact on Metropolitan’s overall cost increases resulting from lower total annual
costs (31% lower than full program implementation).

4. Reduced regulatory complexity.

Greatest flexibility to adapt to future regulatory changes that may permit the incorporation of
DPR into the program.

6. Greater certainty of secondary effluent flows needed to meet production goals.

1.3 Advanced Water Treatment Plant

The new full-scale AWT plant would be located within the Sanitation Districts’ JWPCP in Carson, as
shown in Figure 1.7.

Figure 1.7: Proposed Location of AWT Facilities at JWPCP

Demo
Plant Site

mmm\.u-.m:u\mm\

\N“ll\““““l'\“'l““\
\\|\\\ll\l\!\ll\\\l\lll\l\\ ‘

Full-Scale
AWT Site

==

The AWT plant would receive unchlorinated, non-nitrified secondary effluent from the adjacent
wastewater treatment facilities. It would be designed to produce up to 150 mgd (168 TAFY) of high-
quality water that meets the requirements for IPR through groundwater recharge. The product water
quality goals would be achieved through the collaborative efforts of Metropolitan and the Sanitation
Districts using source control measures and advanced water purification technologies. The AWT plant

Regional Recycled Water Program | Conceptual Planning Studies Report Page 1-15



process train currently envisioned and shown in Figure 1.8 includes a tertiary membrane bioreactor
(MBR) followed by reverse osmosis (RO) and ultraviolet/advanced oxidation processes (UV/AOP). The
process could be modified in the future with advancements in treatment technology or changes to
regulatory requirements. Due to diurnal flow patterns at the JWPCP, flow equalization will be required
upstream of the AWT plant to ensure sufficient secondary effluent is available to the AWT plant at full
150-mgd capacity.

Figure 1.8: Process Flow Schematic for the Full-Scale AWT Plant

AWT Influent

Pump Station Brine to Outfall
Screenings &
Waste Activated Sludge

Secondary
= Effluent
Municipal + IWPCP
Wastewater

Water Quality

Cartridge

Stabilization

Effluent

Clearwell To Conveyance

System

AWT Effluent
Pump Station

Regulatory oversight of water reuse projects is carried out by the SWRCB through the DDW and the
individual RWQCBs. DDW and the RWQCBs regulate groundwater recharge projects under Title 22
California Code of Regulations Division 4, Chapter 3. Groundwater replenishment regulations address the
protection of public health with respect to chemicals, microorganisms, and constituents of emerging
concern. In addition to the Title 22 criteria, recycled water must also comply with water quality standards
and objectives in applicable basin plans, salt and nutrient management plans, and other applicable
regulations and policies to protect water quality and the beneficial uses of surface water and groundwater.

Los Angeles RWQCB Basin Plan objectives for the Main San Gabriel, West Coast, and Central Basins
have nitrate and nitrate + nitrite limits of 10 milligrams per liter as nitrogen (mg/L-N). However, a lower
nitrate limit of 3.4 mg/L-N is required by the Santa Ana RWQCB in the Orange County Basin due to
basin-specific nitrate issues. Therefore, a total nitrogen (TN) water quality goal of TN < 3.4 mg/L is
established for the AWT plant product water to serve the Orange County Basin.

A primary purpose for building and operating the demonstration facility is to optimize the treatment
process train for a full-scale AWT plant. One of the many water quality criteria the full-scale plant will
have to comply with addresses nitrogen levels in the recycled water during and after its treatment — with
both operational and public health requirements. A Nitrogen Management Committee, consisting of
technical staff from both Metropolitan and the Sanitation Districts, explored cost-effective and reliable
alternatives to help identify a holistic nitrogen management strategy, considering potential treatment

Regional Recycled Water Program | Conceptual Planning Studies Report Page 1-16



options at both the JWPCP and new AWT plant. The committee’s report is discussed in Chapter 4,
Advanced Water Treatment Plant and included in Appendix C.

Boron management is also needed. JWPCP effluent boron concentration is currently about 0.9 mg/L. To
protect agricultural beneficial uses, particularly for citrus crops, the California State boron notification
level is 1 mg/L; the Main San Gabriel Basin Plan limit is 0.5 mg/L. Source control to reduce boron in the
sewershed and additional treatment measures at the AWT plant are being considered.

1.4 Conveyance System

The conveyance system will consist of approximately 60 miles of pipeline and a series of pump stations
as shown in Figure 1.9. The system will deliver up to 150 mgd of purified water as far east as the Orange
County Spreading Grounds in Anaheim and as far north as the Santa Fe Spreading Grounds in Irwindale.
Delivery locations along the alignment will consist of either existing groundwater spreading basins, new
or existing injection wells, or industrial users in the Harbor area. For planning purposes, the pipeline
alignment has been divided into five segments; the numbering is used to clarify the analysis and does not
indicate any priority or construction order.

Additional analyses were completed to verify and refine the alignments presented in the Feasibility Study.
The analysis revealed a topographic high point along Segment 1, near Signal Hill. Numerous concept
level alternatives were identified and evaluated for conveying flows over (or around) the high point. A
two-pump station system alternative was determined to be most advantageous.

Feedback was solicited from internal and external project stakeholders to ensure that the alignment to date
is constructible and financially feasible, minimizes construction impacts to communities, and avoids or
minimizes environmental impacts.

Proposed First Phase Backbone Conveyance System

As described above, the proposed Backbone System would include upsized conveyance that would
accommodate existing and future uses and have the flexibility to accommodate DPR applications in the
future once applicable regulations are established. A sensitivity analysis validated that an 84-inch
diameter pipeline for Segment 1 (AWT to Junction Structure near Cerritos) is appropriate. A minimum of
two pump stations will be necessary to convey up to 150 mgd from the AWT site to the vicinity of the
Santa Fe Spreading Grounds. Further assessment of the hydraulics and operation of this backbone system
will be conducted during preliminary design. Verification will be needed to ensure that an upsized
pipeline can be constructed within the previously identified alignment.

1.5 Groundwater Modeling

The RRWP would recharge four groundwater basins as shown in Figure 1.10. These basins were selected
based on their proximity to the JWPCP and their ability to accommodate up to 150 mgd (168 TAFY) of
recharge water.

Existing groundwater models for each basin were used to aid in evaluating the ability of individual basins
to receive the water and identify possible effects that the recharge may have on them. Assumptions and
operational criteria for the demand analysis and groundwater modeling were developed through
coordination with member agencies, basin managers, and the Los Angeles County Department of Public

Regional Recycled Water Program | Conceptual Planning Studies Report Page 1-17



Works. As a part of the conceptual planning efforts, additional groundwater modeling, beyond that
conducted for the Feasibility Study, was performed to refine anticipated replenishment demands in each

basin.
Figure 1.9: Overview of the Conveyance System
Burbank
ilab P W
B Junction Structure GlardaleliPasadans A Santa Fe
® Pump Stations Arcadia,® Spreading Grounds
1. Spreading : 210 it
1o o Injection Well Beverly B Park
z alchwin Par
i :] Spreading Grounds Hilia W et (> n -
LOS Angeles Eaf T El West-Covina el ont
alib o I'Monitebello Segment 4 i) e
> Santady N9Egrébay 10 mil
Santa Monica Injection Wells miles Chine i
= SGR-PS ', =
{ S auson Ave A d Chino Hills
i Inglewood .
- Rio Hondo D aupd T
Spreading Grounds
; > Segment 3 China Hills
West Coast Basin 16 ies S1ange Sountyay
Injection Wells® LT",Q BtQHCh SRrE R g e
SRR =) g njection
Fr:-,_ll.'l_]dn_- Y3 ~‘ ; Wells 3
Beach 1 P Ll
[N ’
be {btar-- (e L
AWT-PS S»j 1
[7<] f '
b | Segment 2
16 miles |Cranage
geBgm_tlent 5 A Sarden Grove A
-8 miles Segment 1 o il
g Santa Ana e,
Fountain
Miles Valley 2
o 15 3 6 Huntington 90
R

Varid_Topo_Iviy

e Ly S Irvine
-RWEngineefing TiProjectsiiater_Reuse_Purifc lioriGIS RRWP_Publication apre  [Priried 12202018]  Photography Date: WA  Prepared by Enrique Chen (Geodelics & apping Team) Checkedby: Tedman Tran Jeb#: Gl

518-02-
urces: Esn. HERE. Garmin Irtermap. increnert P Corp.. GEBCO. USGS, FAC. NP3, NRCAM, GeoBase, IGI, Kadaster HL. Ordnance Survey. Esn Japan, METI. Esri China (Hong Kong). swisstopo, OOplﬁl’mr’ee".hpC’;IMIEDIJJ(\R and the GIS User Community

Regional Recycled Water Program | Conceptual Planning Studies Report

Page 1-18



Figure 1.10: Groundwater Basins and Recharge Locations

[ JWPCP Treatment Plant W
[ ] Spreading Grounds i o "‘*\‘ M,gg}f/yf)
i g

1= = Spreading Lo b 1 , L <
1= = Injection Well B} “ Santa = 2t
Groundwater Basins AT )y @’ i 4 Sp;eadlng Grounds